
08 - 2015
DBN500Z

18V LXT 18Ga Brad Nailer

 

74

79

78

19

20
21

22

82

83
84

1

2

13

14

15

16

17

3

5

4

6

7

8

18

85
86
87
88

31

32

25

26
27
28
29

30

33

35
36

37

34

80

77

75

76

58

57

56

55

54

52

51
50

47

45

42

40

41

39 38

43

46

43

48

49

114

113

112

111

110

108

106

107

103

104

102
101

105

109

89

90

91
92

93

100

116

99

94

97

95

98

96

60
61

62

65
66
67 6869

73
72

71

70

59

53

81

9
10

11

12

24
23

6463

1



Item No. Type Ref Part No. Description Qty Unit
1  187862-4 HOUSING SET 1 PC.
1 INC. 252126-6 HEX. LOCKING NUT M4-7 2 PC.
1 INC. 803N92-0 CAUTION LABEL 1 PC.
2  454946-6 LED COVER 1 PC.
3  922112-8 HEX. SOCKET HEAD BOLT M4X10 2 PC.
4  346773-4 TOPCAP 1 PC.
5  424625-0 REAR CUSHION 1 PC.
6  234393-5 COMPRESSION SPRING 11 1 PC.
7  961059-1 RETAINING RING (EXT) S-19 1 PC.
8  346776-8 LINK ARM B 1 PC.
9  922157-6 HEX. SOCKET HEAD BOLT M4X30 3 PC.
10  213381-5 O RING 21 1 PC.
11  326398-0 VALVE 1 PC.
12  319114-7 CYLINDER HEAD 1 PC.
13  423472-6 GASKET A 1 PC.
14  213364-5 O RING 24 1 PC.
15  319116-3 SEPARATER 1 PC.
16  423473-4 GASKET B 1 PC.
17  319113-9 DRIVER CYLINDER 1 PC.
18  922127-5 HEX. SOCKET HEAD BOLT M4X16 3 PC.
19  213475-6 O RING 34 1 PC.
20  421551-4 CUSHION "P" 1 PC.
21  213364-5 O RING 24 1 PC.
22  135644-8 DRIVER ASS'Y 1 PC.
22 INC.  Item No. 20,21  
23  310585-1 ADJUSTER BLOCK 1 PC.
24  262130-7 URETHANE RING 4 1 PC.
25  454949-0 ADJUSTER 1 PC.
26  234254-9 COMPRESSION SPRING 2 1 PC.
27  216031-1 STEEL BALL 2.3 1 PC.
28  453807-7 ADJUSTER GUIDE 1 PC.
29  326399-8 ADJUSTER ROD 1 PC.
30  262130-7 URETHANE RING 4 1 PC.
31  266026-4 TAPPING SCREW BIND CT 4X12 2 PC.
32  454938-5 SWITCH BASE 1 PC.
33  632C01-4 SWITCH UNIT 1 PC.
34  454939-3 TRIGGER 1 PC.
35  632C01-4 SWITCH UNIT 1 PC.
36  234037-7 COMPRESSION SPRING 5 1 PC.
37  454952-1 TRIGGER LOCK 1 PC.
38  195021-6 CARBON BRUSH CB-440 2PC/SET W/ORIGIN 1 SET
39  632B92-9 BRUSH HOLDER COMPLETE 1 PC.
40  643860-3 TERMINAL 1 PC.
41  619339-6 ARMATURE 1 PC.
42  638989-8 YOKE UNIT 1 PC.
43  187809-8 MOTOR HOUSING SET 1 SET
45  266130-9 TAPPING SCREW BIND PT 3X16 4 PC.
46  651533-4 SWITCH SLE6A2-33 1 PC.
47  620291-3 CONTROLLER 1 PC.
48  266273-7 HEX. SOCKET HEAD BOLT M4X12 4 PC.
49  126398-8 GEAR ASSEMBLY 1 PC.
50  961052-5 RETAINING RING S-12 1 PC.
51  210107-6 BALL BEARING 6001ZZ 1 PC.
52  313276-3 EDGE CAM 1 PC.
53  254031-3 WOODRUFF KEY 3 1 PC.
54  211243-1 BALL BEARING 6002ZZ 1 PC.
55  332100-1 CRANK 1 PC.

2 MODEL DBN500Z (31/08/2015)



Item No. Type Ref Part No. Description Qty Unit
56  142440-7 MAGNET BASE COMPLETE 1 PC.
57  911109-2 PAN HEAD SCREW M4X8 1 PC.
58  319112-1 CRANK CASE 1 PC.
59  922127-5 HEX. SOCKET HEAD BOLT M4X16 4 PC.
60  210036-3 BALL BEARING 604ZZ 1 PC.
61  256553-9 PIN4 1 PC.
62  961017-7 STOP RING E-3 1 PC.
63  922112-8 HEX. SOCKET HEAD BOLT M4X10 1 PC.
64  346778-4 PLATE B 1 PC.
65  922127-5 HEX. SOCKET HEAD BOLT M4X16 1 PC.
66  267071-2 FLAT WASHER 4 1 PC.
67  257822-1 SLEEVE 8 1 PC.
68  922102-1 HEX. SOCKET HEAD BOLT M4X6 1 PC.
69  941051-3 FLAT WASHER 4 1 PC.
70  142442-3 SUB ARM COMPLETE 1 PC.
71  346775-0 LINK ARM A 1 PC.
72  310587-7 SLIDER 1 PC.
73  234119-5 COMPRESSION SPRING 3 1 PC.
74  332099-0 MAIN CYLINDER 1 PC.
75  213709-7 O RING 63 1 PC.
76  332101-9 PIPE 12 1 PC.
77  454937-7 CONECTING ROD 1 PC.
78  454944-0 PISTON A 1 PC.
79  213605-9 O RING 50 1 PC.
80  213609-1 O RING 50 1 PC.
81  319115-5 CYLINDER END 1 PC.
82  424624-2 CUSHION 1 PC.
83  922127-5 HEX. SOCKET HEAD BOLT M4X16 4 PC.
84  213162-7 O RING 14 1 PC.
85  234329-4 COMPRESSION SPRING 4 1 PC.
86  213044-3 O RING 3 1 PC.
87  213044-3 O RING 3 1 PC.
88  326401-7 VALVE STEM 1 PC.
89  234325-2 COMPRESSION SPRING 6 2 PC.
90  454940-8 SLEEVE 2 PC.
91  234326-0 COMPRESSION SPRING 3 1 PC.
92  310584-3 STOPPER 1 PC.
93  346782-3 PUSHER 1 PC.
94  454942-4 SLIDE DOOR 1 PC.
95  256793-9 PIN 3 1 PC.
96  454945-8 LOCK LEVER 1 PC.
97  233197-2 COMPRESSION SPRING 7 1 PC.
98  262054-7 URETHANE RING 3 1 PC.
99  346774-2 NAIL PLATE 1 PC.
100  142654-8 MAGAZINE COMPLETE 1 PC.
100 INC. 931102-0 HEX. NUT M4 1 PC.
100 INC. 803N93-8 CAUTION LABEL FR/SP 1 PC.
101  310588-5 SET PLATE 1 PC.
102  265911-8 HEX. SOCKET HEAD BOLT M4X8 2 PC.
103  142443-1 CENTER PLATE COMPLETE 1 PC.
104  234328-6 COMPRESSION SPRING 4 1 PC.
105  346779-2 ARM 1 PC.
106  922102-1 HEX. SOCKET HEAD BOLT M4X6 1 PC.
107  310586-9 DRIVER GUIDE 1 PC.
108  922102-1 HEX. SOCKET HEAD BOLT M4X6 3 PC.
109  346777-6 PLATE A 1 PC.
110  922102-1 HEX. SOCKET HEAD BOLT M4X6 2 PC.

3 MODEL DBN500Z (31/08/2015)



Item No. Type Ref Part No. Description Qty Unit
111  266369-4 HEX SOCKET HEAD BOLT M5X20 2 PC.
112  266130-9 TAPPING SCREW BIND PT 3X16 10 PC.
113  815P33-6 NAME PLATE F/DBN500 1 PC.
114  911118-1 PAN HEAD SCREW M4X12 2 PC.
116  922112-8 HEX. SOCKET HEAD BOLT M4X10 1 PC.
200  251314-2 + SCREW M4X12 F/HOOK (Item No. A3) 1 PC.
C01  876082-2 CARTON F/DBN500Z 1 PC.
D01  654510-5 INSULATED CONNECTOR 5.5-SD 2 PC.

ACCESSORIES Visit www.makita.ca for more accessories information -
A01  195246-2 SAFETY GOGGLE 1 PC.
A03  346449-3 HOOK 1 PC.
A04  424121-8 NOSE ADAPTER 2 PC.
A05  783201-2 HEX. WRENCH 3 1 PC.

4 MODEL DBN500Z (31/08/2015)


	DBN500Z - PAGE 1
	DBN500Z (for PB)
	DBN500Z


